For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ke

MFG. CO. INC.

For Serial Nos.
510,000 & Higher

PARTS MANUAL

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 103-8321

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

il

EXMARK PARTS PLUS®

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered

for Next Day Air shipment but will not be guaranteed per the Parts Plus Program

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
60" DECK GIOUP ...cevvieiiiiee ettt e e 3-4
A B L= Tod [ €1 {0 11 ] o J S 5-6
DTor= 1 €] ]| o IR 19-20
Electrical Diagram ..........cooooviiiiiiiiiiicee e 22
Electrical GroUP .....cocvuiiiiiii e 21
Electrical Logic Schematic...........cccooooviiiiiiiiiii e, 23
ENgine DeCK GrOUP .....ovvvvniiiiiiieeeie e 15
Front Frame GroUp ......coouviiiiiiiieinc e 7-8
T I ] (0] U] o PR 11-12
Hydraulic GrouUp.........coovviiiiiieii e 17-18
Main Frame GrOUP......cooeuuiiriiiiiieiiiiee e e e 9-10
Motion Control GroUP ........oevveeieeiiie e 14
Park Brake Group .......coooeveiiiiiiiiieeee e 13
Upper Frame GrOUP......c.ovvuiieieiiieeieeeeen e e e e 16
2

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

60" DECK GROUP

WWW.mymowerparts.com

Item | Part No. Description Qty Item | Part No. Description Qty
1 103-1589 Asm, Deck (103-1423-01) W/Decals...... 1 40 | 1-603805 Pulley, Idler 5.06 O.D. V .....ccoovvvvvieernnn. 1
2%+ | 103-2785 SPINAIE.....eiiiiiiiie e 3 41 | 1-633127 Belt, Blade Drive 60" DeckK..................... 1
3 3256-24 Washer, 3/8 SAE ......ccccceveiiiiiiiieees 3 42 | 1-633447 Chain.......cccoooo 4
4 1-513208 Washer, Spring Disk 5/8 ............ccccuveeee. 1 43 | 103-1898 Screw, HH 7/16-14 x 1-5/8 Sp ............... 8
5 1-303334 Washer, Spring Disk 5/16 ...................... 1 44 | 106-7159 O-NG e 2
6 32128-20 Nut, Whizlock 5/16-18...........cccoeveeeeennnee 6 45 | 3217-11 Nut, HEX 5/8-11....cccovviviiiiiiiiiiiiiiiiiieeeee, 2
7 1-602913-01 WId, Discharge Baffle ..............cccueeeeennn. 1 46 | 322-6 Screw, HH 5/16-18 x 1 1/4..................... 1
8 | 322-2 Screw, HH 5/16-18 X 5/8...........cccvvvenen. 3 474 | 103-2544 Asm, Jackshaft Hsg W/Brgs.................. 1
9% | 1-603299 Roller, Antiscalp........cccuveeeeeiiiiiiiieeeeene 6 48 | 103-1355-01 WId, Deck Strut ........ccccuvveeeeeiiiiiieieneane 2
10 | 3290-357 Nut, Whizlock 3/8-16............cccveeerernnnnes 2 49 | 323-8 Screw, HH 3/8-16 X 1 1/2......ccceevunnnnnn. 18
11 | 1-373034 Washer ... 8 50 | 1-633029 Balljoint........oooiiiieieeeieee e 2
128 | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6 51 | 327-28 Screw, HH 5/8-11 X5 1/2......ccoeeviinnnnn. 2
B | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6 52 | 3253-8 Washer, Lock 5/8 .........ccccooiiiiiiiiieinnns 2
13 | 98-5975 Washer, Spring Disk 3/8 ..........ccccoevunnne 13 53 | 302-19 Zerk, 1/4-28 Str......eeeeeeiiiiiieiieeeeiiieenn. 4
14 | 98-5961 Screw, HH 3/8-16 X 4 Gr8 ........cccvveeeennn. 1 54 | 1-632199-01 WId, Deck Strut Pin .........cccceeevviiieenennn. 2
15 | 103-5840-01 Chute, Discharge 60"..........ccccoevuvveerennn. 1 55 | 3219-6 Nut, HEX 5/8-18......eiiiiieeeiiiiieieeee s 3
16 | 322-5 Screw, HH 5/16-18 X 1 .......ccoevvviiuiinenennn. 4 56 | 103-5677 SPACEN i 1
17 | 3296-29 Nut, NyloC 5/16-18 ........coeveiiiiiiiieeeaennns 4 57 | 103-3505 Seal, Double, Lip ..cceeveeeiiiiiiiiiieeiieee. 1
18 | 1-633084-01 Shield, Belt 60" (RH) .....ccvvvveeeeiiiiiieeenne 1 584 | 103-2794 Sheave, Blade Drive.............................. 3
103-1470-01 Shield, Belt 60" (LH).......c..evveeeeiiiiiieeaennn. 1 59 | 103-2802 Washer, Spring Disk 3/4.........ccccccoeenee 3
19 | 1-323385 Knob, Belt Shield ..........cccccoeviiiiiininnn. 6 60 | 103-2530 Blade, Notched.........cooovvveviiiiiiiiiiiiiiinn, 3
20 | 1-322110 WId, Belt Guide.........ccceeviiiiiiieieeiiiieen, 1 103-2510 Blade, LOW Lift......ccocvvveiiiiiiiiiiiiiiiiiiienen, 3
21 | 103-0862 Screw, HH 5/8-18 x 2 3/4 Gr 8 ............... 3 4+ | 103-0301 Blade, Mulching .........cccovviiiiiiiiiiiicee 3
22 | 323-11 Screw, HH 3/8-16 X 2 1/4 ......ccovuvveeennn. 2 103-1580 Blade, Solid .........cccovvvviniiiiiiiiiiiiiiiiiiines 3
23 | 1-303537 Stud, Belt Shield ..........cooovvvvviiiiiiiiiennn. 2 103-6338 Blade, EXtreme........cccocouvevvvevnivnnnninninnnns 3
24 | 3256-3 Washer, 5/16 Std...........ccccceevniieincinenns 6 61 | 103-0865 Washer, Spring DisK..........ccccceeveennnnen. 3
25 | 1-323417 Washer, Belt Shield ..............cccceevnenne 2 62<-| 103-8075 Asm, Cutter Housing Complete ............. 3
26 | 103-3330 Spring, EXtension...........cccccoviiiiieenn, 1 63+ | 103-1330 Guard, Bearing TOp ......ccocovveriiieenciieenns 3
27 | 103-2916 Guard, TOP...cooieeeeeeee e 1 64 | 323-6 Screw, HH 3/8-16 X 1................oooeeel. 4
28 | 103-3506 Seal, Single Lip ... 1 65 | 103-1356 ASM, SEIUL oo 2
29% | 103-5693 Kit, Idler Arm (103-6528-01) 66+ | 103-8280 Asm, Cutter HOUuSING .......cooviviiieeneinnnns 3
W/BEAINNGS ....vvveeieeeiiiiiieeae e 1 67+ | 103-3046 Sheave, Jackshaft Double.................... 1
30 | 32120-10 Ring, Retaining .........ccccceeeiiiiiiiiiieees 2 684 | 1-643393 Jackshaft ... 1
31 | 302-40 Zerk, 90° 1/4-28. .....oovveiiiiiiiieee e, 1 69 | 103-3249 Asm, Jackshaft...........ccccevvvvviviiirininininnn, 1
32 | 3256-4 Washer, 3/8 Std.........ccccoovviiiiiiiiiiiics 2 70V | 103-7456 Asm, Deck Complete.........cccccovvveennnen. 1
33 | 3296-39 Nut, NyloC 3/8-16........evveeeeeeiiiiiieeeeeene 19 71 | 103-2982 Key, Machine 1/4 x 3/16 x 3/4................ 3
34 | 103-3504 Bearing, Spherical............ccccooiiiiinnn. 2 72% | 3217-46 Nut, Hex 3/4-16 Heavy...........coccuveeeeennn. 3
35 | 1-633109 Pulley, Idler 6.00 Dia. Flat ..................... 2 738 | 3290-357 Nut, Whizlock 3/8-16 (Type A)............... 6
36 | 3234-11 Screw, HH FLG 3/8-16 X 1 .......ccccvvvennnnn. 1 M | 3296-39 Nut, Nyloc 3/8-16 (Type B) ......ccccvveenneen. 6
37 | 1-633456 Bushing, ldler.........ccccoviiiiiniic, 2 748 | 98-5961 Screw, HH 3/8-16 x 4 Gr8 (Type A) ....... 6
38 | 103-2535 Spacer, Guard Bottom ............cccccuveenee. 4 MW | 3211-46 Screw, HH 3/8-24 x 2 Gr8 (Type B) ....... 6
39 | 32128-37 Nut, Whizlock 7/16-14..........c.ccovvvvvveene. 16
Exmark red touch up spray paint - P/N 1-850337.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.
VvV Complete deck assembly does not include items 39, 42, & 43, but does include belt (item 13, pg. 15).
B Unit may have been built with Type A or Type B anti scalp axles. Reference page 4 to determine which axles are
installed on the unit.
* Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.
4 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604.
<> Complete cutter housing assembly also includes items 61 & 21.
% 103-5693 kit includes components shown and (1) nyloc nut item 33.
*  Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut ltem 72.




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

60” DECK GROUP

f

67 Small sheave mustbe
== posiioned above large
)  sheave as shown.

Install open end
of seal outward

@/38
b4
55/%?:
I Torque to
75-80 ftlbs

70

SN Torque to
21 115120 ft-lbs

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

72" DECK GROUP

Item | Part No Description Qty Item | Part No Description

1 | 103-1591 Asm, Deck (103-3032-01) W/Decals...... 1 39 | 32128-37 Nut, Whizlock 7/16-14 .....

2 | 103-3504 Bearing, Spherical............ccocoeviiieennnen. 2 40 | 1-603805 Pulley, Idler 5.06 O.D. V

3 | 3256-24 Washer, 3/8 SAE .......ccoceviiiiiiieen 41 | 1-643052 Belt, Blade Drive 72" DecK..................... 1
4 1-513208 Washer, Spring Disk 5/8 42 | 1-633447

5 | 1-303334 Washer, Spring Disk 5/16 43 | 103-1898 Screw, HH 7/16-14 x 1-5/8 Sp

6 | 32128-20 Nut, Whizlock 5/16-18...........cccccvvevnneen. 44 | 323-6 Screw, HH 3/8-16 X L......ccevvviuiieiniieens

7 | 1-602913-01 WId, Discharge Baffle ..... 45 | 3217-11 Nut, Hex 5/8-11.............

8 | 322-2 Screw, HH 5/16-18 x 5/8 46 | 323-8 Screw, HH 3/8-16 1 1/2

9% | 1-603299 Roller, Antiscalp.........ccccovevriiieiiiniennnn. 6 47<-| 103-8323 Asm, Cutter Housing Complete ............. 3
10 | 3290-357 Nut, Whizlock 3/8-16 ... w2 48 | 103-0100-01 WId, Deck Strut e 2
11 | 1-373034 WaAShEr .......cooiiiiiiiiccic 8 49 | 106-7159 O-TING it 2
12 | 1-603602 Axle, Anti-Scalp Roller (Type A) 50 | 1-633029 BallJoint.........coociiiiiiiii 2
B | 103-5364 Axle, Anti-Scalp Roller (Type B).. 51 | 327-28 Screw, HH 5/8-11 x 5 1/2. .2
13 | 98-5975 Washer, Spring Disk 3/8 ..........cccccoeiiinne 52 | 3253-8 Washer, Lock 5/8 .........ccccooiiiiiiiiiinnns 2
14 | 98-5961 Screw, HH 3/8-16 X 4 Gr8.........ccceeennee. 1 53 | 302-19 Zerk, 1/4-28 Str.....cooceeviiiieiiiieieee 4
15 | 1-642071-01 Chute, Discharge 72" ... w1 54 | 1-632199-01 WId, Deck Strut Pin ... e 2
16 | 322-5 Screw, HH 5/16-18 X 1......ccovvvvevnieennn. 5 55 | 3219-6 Nut, Hex 5/8-18.........ccccovveeviiiiiiiiceee. 3
17 | 3296-29 Nut, Nyloc 5/16-18 .......cccoovviiiniiieninen. 4 56V | 103-7457 Asm, Deck Complete.........cccccovvveennnen. 1
18 | 1-643076-01 Shield, Belt 72" (RH)..... 57 | 103-3249 Asm, Jackshaft.......... e 1

1-643075-01 Shield, Belt 72" (LH).......cccocevviiiiniieens 58 | 103-2531 Blade, Notched............cccccoviiiiiniiicnnn. 3

19 | 1-323385 Knob, Belt Shield ..........c..ccocveeiiiiennn. 103-2511 Blade, LOW Lift......cccooeeriiiiiiiiiiciee 3
20 | 1-322110 WId, Belt Guide + | 103-2521 Blade, Mulching . 3
21 | 103-0862 Screw, HH 5/8-18 x 2 3/4 Gr8 103-1581 Blade, Solid .........coccveeviiiiiniiiiiic 3

22 | 323-11 Screw, HH 3/8-16 X 2 1/4 ..........cccuvvenneee. 2 103-6339 Blade, EXtreme .........cccoocviiviieiiiieennen.
23 | 1-303537 Stud, Belt Shield ... 2 594 | 1-643393 Jackshaft
24 | 3256-3 Washer, 5/16 Std..........cccccoeviiiieniincnns 4 60 | 103-0865 Washer, Spring Disk
25 | 1-323417 Washer, Belt Shield ..............cccceeviene 61+ | 103-1330 Guard, Bearing TOp ......ccccoverivieeicineenns
26 | 103-3330 Spring, Extension..... 624 | 103-2785 Spindle ...,
27+ | 103-8280 Asm, Cutter Housing 63+ | 103-3046 Sheave, Jackshaft Double

28 | 103-2916 Guard, TOP...oooeeeeieeee e 1 644 | 103-2795 Sheave, Blade Drive..........cccccceeeviinnneen.
29% | 103-5693 Kit, Idler Arm (103-6528-01) 65 | 103-0840 Asm, Strut ......cooeiiiiiiieieeee
W/BEAINNGS ....vvveeieeeiiiiiieeae e 1 664 | 103-2544 Asm, Jackshaft Hsg w/ Brgs

30 | 103-3506 Seal, Single Lip ... 1 67 | 103-2982 Key, Machine 1/4 x 3/16 x 3/4................ 3
31 | 302-40 Zerk, 90° 1/4-20. ... el 68% | 3217-46 Nut, Hex 3/4-16 Heavy......
32 | 3256-4 Washer, 3/8 Std........ccccevvviiiiiiieiiiien, 2 69 | 103-2802 Washer, Spring Disk 3/4
33 | 3296-39 Nut, NyloC 3/8-16 ........evveeeeeeeiiiiieeeeeene 70 | 103-3505 Seal, Double, Lip
34 | 32120-10 Ring, Retaining .................. 71 | 103-5677

35 | 1-633109 Pulley, Idler 6.00 Dia Flat 728 | 3290-357

36 | 3234-11 Screw, HH FLG 3/8-16 X 1 .......ccccveennene. 1 M | 3296-39
37 | 1-633456 Bushing, Idler............... 730 | 98-5961
38 | 103-2535 Spacer, Guard Bottom W | 3211-46

Exmark red touch up spray paint - P/N 1-850337.

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

VvV Complete deck assembly does not include items 39, 42, & 43, but does include belt (item 13, pg. 15).

B Unit may have been built with Type A or Type B anti scalp axles. Reference page 6 to determine which axles are
installed on the unit.

* Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

4+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724.

<> Complete cutter housing assembly also includes items 21 & 60.

% 103-5693 kit includes components shown and (1) nyloc nut item 33.

*  Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut ltem 68.

5

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

56

72" DECK GROUP

63 Small sheave mustbe
positioned above large
sheave as shown.

o), @44
. Eﬂ!ﬂ 13
Install open end \ @/38
of seal outward ‘ % 4
57 Torque to
75-80 ftbs

39

E Torque to
21 1154120 ftdbs

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description
1A | 103-5839 Asm, Front Frame 60".... wed 31 | 3218-6 Nut, Jam 5/8-11
103-5475 Asm, Front Frame 72"................coccueeeee. 1 32 | 103-4882 Cap, Grease........cccceeeeiviiiiiencc e,
2 | 302-19 Zerk, 1/4-28 Str.....ovevciiieiiieiiieeeeece 5 33 | 1-543509 Bearing Cone, Tapered Roller ............... 4
103-3527 Asm, Floorpan (103-3242-01) 34 | 1-543511 Seal, Grease.......ccccveeeeeeiiciiiiiee e 2
w/Decals And Pads............cocooon, 1 35 | 103-1474-01 WId, CaSEN....ceovvrerieieeeerierieeeiseieeeene 2
4 | 1-633553 Pad, Anti SKid ........ccccooviiiiniiiiiiece, 2 36 | 3296-51 Nut, NyloC 3/4-10.......ccoccviiriiieiiiiennn. 2
5 103-2084 Asm, Lever (103-2083-03)W/Grip .......... 1 37 | 1-633508 Washer, Spring DisK...........ccccoeeieinnnne 6
6 | 1-633295 Grip, Lift LeVer ..o 1 38 | 325-39 Screw, HH 1/2-13 X9 1/2......cccoeevnieenns 2
7 | 103-2064-03 WId, Deck Lift Arm.......cccoovviiniiiieniiinenns 1 39 | 1-811010 PlUG oo 2
8 1-633325 Spring, COMpPression ..........cccceeeevvveeennn. 1 40 | 106-6572 Pad, Antiskid ..........ccooiiiiiiiiiiie 2
9 | 3256-24 Washer, 3/8 SAE 41 | 3296-23 Nut, Nyloc 1/2-13 e 2
10 | 3296-39 Nut, Nyloc 3/8-16 424 | 103-3051 Spacer, NUt .......coceeeiiiieiiiiieccceees 4
11 | 32151-103 E-RiNG..ccoiiiiiiiiiiicc 5 43 | 103-0063 Seal, Bearing.......ccccocceveiviiiiniiie e 4
12 | 1-633068 Arm, Deck Lift..........ooeeeiiiiiiiee 2 44 | 1-633585 Bearing Cone, Tapered Roller ............... 4
13 | 1-633889-01 Plate, Deck Lift........cccccocvviirniiiinciiiennn. 1 45 | 103-5156 AXIE, CASLEN ...cvviiviiiiieiiee e 2
14 | 1-632899-01 WId, Deck Lift Plate ..........ccevvvvieennnen. 1 46 | 103-3799 Asm, Caster Wheel (Semi-Pneumatic).2
15 | 1-633082 Bushing, Lift Lever ........c..ccocoveiviieennnen. 1 47 | 103-1918 BUShING ... 2
16 | 1-633080 Bushing, Lift Lever........ccccccoviiiiieneennne 1 48 | 323-29 Screw, HH 3/8-16 X 1 3/8........cccevvuunnennn. 2
17 | 323-13 Screw, HH 3/8-16 X 2 3/4 .........ccccuvvennne. 1 49 | 32151-29 Ring, Retaining ..........cccccveevviiiinicennne. 2
18 | 1-633097 Pin, Hitch W/Lanyard and Hairpin.......... 1 50 | 3274-18 Screw, SH 5/16-18 X 1 1/4 ......ccccvvuuneeenn. 2
19 | 1-806005 Hairpin Cotter............cccuuees 51 | 3230-1 Bolt, Carriage 5/16-18 x 3/4.......... .4
20 | 323-9 Screw, HH 3/8-16 x 1 3/4 52 | 32128-20 Nut, Whizlock 5/16-18 ..........cccccecvveennn. 4
21 | 98-5975 Washer, Spring Disk 3/8 53 | 103-3528 Asm, Floorpan (103-3241-01)
22 | 3290-357 Nut, WhizIock 3/8-16..........ccocvureeeeennnn. wipads & decals ... 1
23 | 103-2768 Guard, Seal.......ccccoceieiiiiiiiiiiiceee 4 54 | 3218-2 Nut, Jam 5/16-18.......ccccccvviririviiciiiennen. 2
24 | 323-7 Screw, HH 3/8-16 X 1 1/4 ........oocevvveenne 12 55 | 103-1955-01 WId, Front Lift Shaft (LH)..........cccceeneeen. 1
25 | 3256-29 Washer, 7/8 SAE ........cccccvviiiniiiein 4 56 | 103-2013-01 WId, Front Lift W/Lever(RH) .................. 1
26 | 1-633096 Rod, Deck Lift ........oevvveeeieiiiiiiiiiiiiiiiiienes 2 57 | 1-523157 Washer, Spacer........ccccceeiiiiiieieeeniniins 2
27 | 3217-11 Nut, Hex 5/8-11......ccccccoiimiiiiiiiiienineenn 6 58 | 1-543508 Bearing Cup, Tapered Roller ................. 4
28 | 1-633441 Swivel, Deck Mount ............cccoovcviennnnen. 59 | 103-2047 Asm, Deck Lift Spring.........ccccovevveennneen. 2

29 | 3256-7 Washer, 5/8 Std....... 60 | 323-6 Screw, HH 3/8-16 x 1

30 | 1-643015 Spring, Deck Support

Exmark red touch up spray paint - P/N 1-850337.
+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut.
A Includes frame weldment plus items #32, #34, #39, #49, #55, #56, #57, and #58.

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAIN FRAME GROUP

Does not include seat belt assembly item #42.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-513658 Bumper........cccc.... 27 | 3290-500 Screw, PPH #10-24 X 5/8........cccoovuneeen. 2
2 | 1-633964-03 Stop, Park Brake 28 | 103-5254 Asm, Console(103-3665-03) W/Decals.. 1
3 322-5 Screw, HH 5/16-18 X 1 .......ccoevvvivienenennn. 4 29 | 322-3 Screw, HH 5/16-18 X 3/4........ccceevvuunnen. 6
4 323-39 Screw, HH 3/8-16 X 5......cvvveeiiiiiiiieeenn, 2 30 | 3256-23 Washer, 5/16 SAE........ccccooviiiiieeeeeiins 6
5 | 3296-29 Nut, Nyloc 5/16-18 .......cccovvviiiniiieninen. 4 314 Briggs & PIN 492932 Oil Filter (not shown)........ 1
6 | 3296-39 Nut, NylOC 3/8-16 .....ceevevrieeiiiieieieenene 3 Stratton
7 32128-20 Nut, Whizlock 5/16-18...........ccccveeeeennnee 4 32 | 3256-14 Washer, #10 Std........cccceeeviiiiiiieeeeeiies 8
8 | 323-6 Screw, HH 3/8-16 X L.......oeeeveiiiiiiieeennn, 2 33 | 1-803075 Screw, Truss Head #10-24 x 3/4............ 2
9 | 3290-357 Nut, Whizlock 3/8-16...........cccceevuveennnnn. 10 34 | 98-5975 Washer, Spring Disk 3/8.........c.cccccouee. 8
10 | 103-5519 35 | 323-6 Screw, HH 3/8-16 X L.....ccvvvieeeieiiiiie. 8
11 | 242-50 364 | 103-5597 Kit, XP Rops Service .... .1
12 | 103-4962 37 | 107-1883 Kit, Bottom Cushion............ccccceevvvvvenenns 1

103-4963 38 | 107-1886 Kit, SWItChH......eeeiiiiiiiiiiee e 1
1-633992 39 | 107-1887 Kit, AIMIeSt.....ccvvvviiiiiiiiiiiiiiiiiieeieeeeeeeee, 1

13 | 103-7466 Asm, Engine Deck (103-4504-03) 40 | 107-1884 Kit, Shock Absorber...........cccceiviiiennn. 1
WIDECAIS ..., 1 41 | 107-1882 Kit, Back CUShIiON ......c.cucvrvrieiririeccee 1

14 | 103-5161 Link, XP Seat Stop.......cccccveeviiiiiieeeennne 2 42 | 103-4469 Kit, Seat Belt.........coocuveeiiiiiiiiiiiiieeees 1
15 | 107-1881 Kit, KNOD ... 1 43 | 3212-4 Screw, HH 7/16-20 X 1.0.......cceveeeinnnnen. 2

16A | LSSEAT Seat, SUSPENSION.......cocvviiiieeeiiiiiieeenn, 1 44 | 3296-38 Nut, NyloC 7/16-20.......ccuvveeeeeeeeiiiieeeenne 2
17 | 1-633872-03 StOp, S€at......ccovvviiiiiiiiiiiiiiiiiiiiiiiiieeeee 2 45 | 107-3155 Cotter, Hair Pin Double Loop
18 | 107-1885 Kit, Weight Indicatior.... A 46 | 325-13 Screw, HH 1/2-13 x 3 1/4..

19 | 107-0075 BUShING......ooiiiiiiiicin 1 47H | 103-4553 Asm, Rops Fold Pin...........cccccoeveennen.
20 | 103-5181 Link, XP Lower Seat Stop ............cccee.... 2 48 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
21 | 103-3666 Asm, CUubby ..o, 1 49 | 107-3154 Nut, Push 3/8-16.........cccceeviiiiiiieieaeiiins 2
22 | 32122-28 Screw, Truss HD #10-24 X 1 ..........ouveeeee 4 50 | 106-0887 KNOD .. 2
23 | 3296-2 Nut, Nyloc #10-24 .......ooeviieiiiiiiiieeeee 8 51 | 107-3124 ClIP e 2
24 | 3256-4 Washer, 3/8 Std............cooeeeeieieieieie, 1 52 | 103-5537 Asm, Seat Frame .........cccceeveevviiiiiiieennns 1
25 | 107-1880 Kit, Seat Track .........ccocueveeeiiiiiiiieneeiins 1 53 | 323-9 Screw, HH 3/8-16 X 2....cccvvveeieieeeiiien. 1
26 | 103-3790 Latch, Cubby DOOF .........ccooviiiiiiiiiieiee 1 54 | 103-5520 Latch, Seat.......ccccvvevvveiiiiiiiiiiiiiiiiiiieenns 1

Exmark black touch up spray paint — Gloss black

B Includes ROPS fold pin plus hairpin, item #45.

4 Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting

hardware, fold pivot and locking hardware, seat frame assembly item #52, and seat belt assembly item #42.
+ Refer to Engine Owner’s Manual.
A Includes seat assembly plus tracks item #25, seat stops item #17, and seat wiring harness (item #44 pg. 25).

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAIN FRAME GROUP

INSTALL WITH SLOTTED
HOLES TO THE REAR

10

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

11

FUEL GROUP
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3536 Cap, Fuel Tank ........ccccoovveiinieiiniieenn, 2 21 | 1-303435 Washer, Spring Disc 1/4..........ccccevunen. 4
2% | 103-7510 Asm, Fuel Tank (LH).....cccoooeviniiieniinens 1 22 | 1-805005 Washer, LoCk 5/16..........ccccvveriineennnnnn.
3% | 103-7511 Asm, Fuel Tank (RH)... L 23 | 103-1193 Clip, Loom Half..........
4 | 1-303077 Clamp, Fuel Line........cccooouveiiiiiiiiiieenns 6 24 | 103-1419 Hose, Fuel Line 32"
5 | 1-803075 Screw, Truss HD #10-24 x 3/4 ............... 1 25 | 1-603954 Hose, Fuel Line 13 3/4” .......c.ccovevvrennen. 1
6 | 3256-14 Washer, #10 Std...........ccceeeene 26 | 1-543526 Hose, Fuel Line 24" ... .1
7 | 1-807533 Bolt, Carriage #10-24 x 5/8 27 | 1-643312 Clip, LOOM .o 2
8 | 1-805004 Washer, Lock 1/4 Heavy...........ccccccueennne 1 28 | 3224 Screw, HH 5/16-18 X 7/8........cccccevuveennn 1
9 | 1-633347 Valve, Fuel............ 29 | 32128-20 Nut, Whizlock 5/16-18
10 1-633023  Stud, Fuel Tank 304 | BNO9S & b\ 605327 Fuel Filter ... 1
11 | 3256-23 Washer, Flat SAE 5/16 Stratton
12 | 1-633349 Spring, Fuel Tank......... 31 | 321-3 Screw, HH 1/4-20 x 5/8.
13 | 3296-47 Nut, Nyloc 5/16-18 Thin 32 | 1-513592 Knob, Red (Throttle) .........cccocevviiiennnen.
14 | 322-3 Screw, 5/16-18 X 3/4 ...cccvvvviiiiiiiiiien 33 | 1-513593 Knob, Black (Choke).........ccccceeiviveennnn. 1
15 | 103-6564 Kit, Fuel Gauge 34 | 1-807513 Bolt, Carriage #10-24 x 1/2........ccccc...... &
16 | 1-303335 Tie, Cable 7 15/16 (Large) 35 | 103-4091 Cable, Throttle........cccccooiiiiiiiiiie, 2
17 | 3296-2 Nut, Nyloc #10-24 ......cccveviiiiiiiiiceiien 6 36 | 1-513762 Clip, Loom .50 .....ooveiiiieiiiieeiieee e 1
18 | 103-7512 Asm, Control Panel (103-6945-03) 37 | 321-6 Screw, HH 1/4-20 x 1.... T |
W/DECAIS ... 1 38 | 32128-33 Nut, Whizlock 1/4-20 ...covooveeeeeeeeeeeen 1
19V | 32122-30 Screw, Truss HD#10-24 x 1/2
20% | 103-2605 Fitting, Fuel Bulkhead ..
103-2784 O-RiNG .eeiiiiiieeeee e
€ Use Pro-Lock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
<> Refer to Engine Owner’s Manual.
VvV Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.
* Use Prolock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
* Includes tank, cap, fittings, and studs. LH tank also includes fuel gauge.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FUEL GROUP

12

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUSKHING......ooiiiiiiiicn 2 21 | 325-17 Screw, HH 1/2-13 x4 (60") ......ceeevvveennes 8
2 | 1-633454 Spring, Brake Rod..........cccccoovviiiviiennn. 2 325-20 Screw, HH 1/2-13 X 6 (72") ..cocvveevneeenne 8
3 | 323-58 Bolt, HH 3/8-16 X 6 Tap.......ccccevcvvvernnen. 2 22 | 3290-357 Nut, Whizlock 3/8-16
4 | 3296-39 Nut, NyloC 3/8-16........eveeeeeeiiiiiiieeeees 4 23 | 3253-7 Washer, Lock 1/2 .......ccccooviiiiiiiiieiins
5 | 3218-3 Nut, Jam 3/8-16 ........ccccveeriiiiiiiceiinenn 2 24 | 3256-4 Washer, 3/8 Std........ccccoevviiiniiiiiie 6
6 | 103-0197 Asm, Lever (103-0201-03) W/Grip ......... 1 25 | 3272-10 Pin, Cotter 1/8 X 3/4 ......cccvveviiiiiiiieen, 4
7 1-633268 Grip, Brake Lever........coocouveeeeeiiiiiieeennn. 1 26 | 1-806800 Pin, Cotter 9/64 X 1 1/2 .......ccccocnnnnnnnn. 2
8 103-0355 Band, Brake.........ccccevvevevviiiiiiieieieieiiienes 2 27 | 1-523157 Washer, Spacer........ccccceeeviiiiieieeeiiiines 2
9 | 1-809036 Nut, Slotted 1-20........ccccceerviiiiniiiieninen. 2 28 | 103-1117-03 Lower Brake Linkage..........ccccccevuneenne 2
10 | 1-633380 Spacer (Short)(60”) ......cceveveeeeiiiiiiieeeenn. 4 29 | 103-5243-03 Brake Shaft.........ccoocvvieiiiiiiiiiiiieeeeies 1
1-633060 Spacer (Short)(72”) ....ooeceveeeeeiiiiiieeeen, 4 30 | 103-0810-03 Bracket, Brake (72")......ccccceveeiiiiiennaannne 2

11 | 1-633382 Spacer (Long)(60”)......ccccvvverriiiencrieennnn 4 103-0844-03 Bracket, Brake (60”)..........ccccveeriireennnnn. 2
1-633062 Spacer (Long)(727)...c..ccevcveeiniieiiniieenn, 4 31 | 1-633131

12 | 1-633102 Bearing, Flange..........ccccccovviiiniiccninnn. 2 32 | 3219-3

13 | 103-0051 Spacer, Brake Retainer.............c.cccoc..... 2 33 | 3257-42

14 | 1-633144 Pin, Trunion w2 34 | 103-0384

15 | 103-0590 Asm, Wheel Hub W/Studs & Drum ........ 2 35 | 103-0374

¢ | 1-633926 Studs, Wheel ..., 8 36 | 322-9

16 | 3234 Screw, HH 3/8-16 X 3/4 ........ccevevvveennn. 2 37 | 32151-48

17 | 323-10 Screw, HH 3/8-16 X 2.......ocevvvvveiiieennn, 2 38 | 103-1708

18 | 103-2399 Pin, Clevis Spring 3/8.. w1 39 | 1481 Zerk, 45° 1/4-28 (60")

19 | 1-808284 Pin, Clevis 3/8 X 1 .....ccocvveiiiiiiiiiceiienn 2 302-19 Zerk, 1/4-28 Str (72")

20 | 103-0131 Nut, Square 1/2-13........ccccoovvvviviiiiennen. 8 40 | 1-808285 Pin, Clevis 3/8 X L 1/8.......ccovcveveiiicennn. 1

Exmark black touch up spray paint — Gloss black
4 Not lllustrated

13

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 YOKE oot 2 22 | 323-9 Screw, HH 3/8-16 X 1 3/4......cccveevvveennn 6
2 | 103-4079 DamPer....coiiiiiee e 2 23<-| 1-803022 Setscrew, 5/16-18 X 5/8 ..........ccccevcuveens 2
3 | 1-543017 Balljoint (RH).........cocevviiiiiiiiiiiccnn 2 24 | 3296-39 Nut, NyloC 3/8-16........ccccviiriiiiiiiiene. 6
4 | 1-603735 Bushing, NylION.........ccocoieiiiiiniiccen 2 25 | 3219-2 Nut, HeX 5/16-24.........ccccvviiiiiiiiiienee. 8
5 | 1-603737 Bolt, Neutral Return ...........ccccoovcvveennnnen. 2 26 | 1-804524 Nut, Hex 5/16-24 (LH).......ccccoeviviieenennn. 4
6 | 1-603807 SPFNG ceviieiiiiee e 2 27 | 3220-2 Nut, Jam 5/16-24 .......cccvveveeeiiiiiiiieeeene 2
7 1-633102 Bearing, Flanged............ccccooiiiiiiiiennnnns 4 28 | 3256-2 Washer, 1/4 Std..........covvveveviiiiiiiiiiinen, 2

8% | 103-3457 Asm, Lever W/Grip (LH)........cccoveviiens 1 29 | 322-14 Screw, HH 5/16-18 X 3.....c.cooviiveiiiieens 1
9 | 103-3458 Asm, Lever W/Grip (RH) .........ccceveniens 1 30 | 322-12 Screw, HH 5/16-18 X 2 1/2........cccccuvene 1
10 | 103-4787 WId, Motion Control Bracket (LH)........... 1 31 | 3290-357 Nut, Whizlock 3/8-16

11 | 103-4788 WId, Motion Control Bracket (RH).......... 1 32 | 3272-5 Pin, Cotter 3/32 x 1/2
12 | 103-5182 Link, Hydro Connecting (RH) 33 | 1-808280 Pin, Clevis 5/16 x 1

13 | 103-3065 Link, Hydro Connecting (LH) 34 | 3296-29 Nut, Nyloc 5/16-18

14 | 1-633152 Balljoint (LH) ......oovoiiiiiiiiiiiccen 2 35 | 103-5192 Spacer, Hyd Control (RH) ..........cccceeene 1
15 | 103-0407 Arm, Control Shaft...........ccccoviiiiiiens 2 36 | 103-0194-03 WId, Pump Control Arm..........ccceeevnneen. 2
16 | 98-5975 Washer, Spring Disk 3/8 ...........ccccceeeene 4 37 | 103-1361 Spacer, Hyd Control (LH)..........cccccveens
17 | 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp.. ) 38 | 103-3456 Grip, Motion Control Handle.

18 | 32128-20 Nut, Whizlock 5/16-18............cccccuveennnen. 12 39 | 103-3060 Knob, Tracking .........ccccccveeviiiiiniicnnnnn.
19 | 322-6 Screw, HH 5/16-18 x 1 1/4 ..........ccc.. 2 40 | 1-323245 Spring, COMPression .........cccocvveevieeeens 3
20 | 3234 Screw, HH 3/8-16 X 3/4 ........ccevevveeennn. 8 41 | 103-3062 Asm, Tracking Rod Linkage (LH)........... 1
21 | 323-6 Screw, HH 3/8-16 X L....ccoeevvviveniieenen, 4 42 | 103-5190 Asm, Tracking Rod Linkage (RH) .......... 1

Exmark black touch up spray paint — Gloss black.
*  Not illustrated.
<> Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

14

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

TOIL DRAINT

Install open end
of seal outward

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 98-5975 Washer, Spring Disc 3/8...........ccccccvvenne 1 22 | 103-3506 Seal, Single Lip......ccccoveiviiiniiciiies 2
2 | 302-40 Zerk, 90° 1/4-28 .....ccoocuvieiiiiiiiiiceie 1 23 | 32120-10 Ring, Retaining .........cccovvvvveiieiniceene 2

3@ | 103-3244 Kit, CIUtCH ...oevveieieeeieeeeeeeeeeeeeees 1 24 | 103-3504 Bearing, Spherical ...........cccccoeviiiiienenn. 2

103-3012 Kit, Brake Pole Module ...............cccvvveeee. 1 25 | 106-7159 O-MNG e 2
4 1-603401 Spacer, SPriNg ......coocvveeiiiieniiieiieeeeis 1 26 | 103-5677 SPACET ....eiiiiiiiiiiiiiee e 1
5 | 3256-4 Washer, 3/8 Std.........ccccooevviiiiiiiniiies 2 27 | 1-303335 Tie, Cable 7 15/16 (Large) ........ccccceuvee.
6 | 103-2627 Bushing, Idler 28 | 32128-20 Nut, Whizlock 5/16-18 .........
7 | 103-4579 SPACEN ..eiiiiiiiiiii e 20M | 103-3247 Kit, Clutch Jumper Harness
8 | 1-603402 Spring, Mule Idler...........ccccovviiiniieennn. 1 30 | 103-6602 Valve, Oil Drain........ccccoeeiviiiniiiieiinee 1
9 | 1-603496 Bushing, ldler.........ccccoviiniini, 1 31 | 1-603610 Washer, Spring Disk 7/16...................... 2
10 | 1-603805 Pulley, Idler ... 1 32A | 3212-6 Screw, HH 7/16-20 x 1 1/2..................... 1
11 | 3290-357 Nut, Whizlock 3/8-16... 33 | 3256-3 Washer, 5/16 Std...........ccceeeveveveveiinennn. 1
12 | 1-633166 Pulley, Idler ..., 34 | 1-613235 WaAShEr........oiiiiiiiiiice 4
13 | 103-6506 Belt, Mule DriVe...........cevvvveveeeiiriviiirinnnas 1 35 | 1-633988 Spacer, Clutch Anchor............cccceeeeenn. 1
14% | 103-5695 Kit, Idler Arm (103-4593-03) 36 | 1-633545 Spacer, Grommet ..., 2
W/BANNGS ... 1 37 | 1-633630 GIOMMEL ..o 2
15 | 323-11 Screw, HH 3/8-16 X 2 1/4 ..........cccuvvennee. 2 38 | 1-633543-03 Strap, CIUtCh........ccoeeeviviiiiiiiiiiiiceie 1
16 | 323-9 Screw, HH 3/8-16 X 1 3/4.........ccocuveennne. 1 39 | 322-6 Screw, HH 5/16-18 x 1 1/4..........cccueene 1
17 | 323-13 Screw, HH 3/8-16 X2 3/4 .........cccuvvennee. 1 40 | 322-19 Screw, HH 5/16-18 X 4........ooeveeeeiiiinnen.
18 | 1-800805 Screw, HH 3/8-16 x 3 1/2 Gr8 .. w1 41 | 322-10 Screw, HH 5/16-18 x 2.........
19 | 3296-39 Nut, NYloC 3/8 ..o 1 42 | 322-11 Screw, HH 5/16-18 x 2 1/4
20 | 3256-24 Washer, 3/8 SAE ... 3 43 | 1-543610 WaASNET .....vviiiiiiiiiiiiiiitieeeevve v 1
21 | 103-2916 Guard, TOP.....oovcveeeiiiieeiiee e 2 44 | 1-303334 Washer, Spring Disk 5/16...................... 4

Exmark black touch up spray paint - gloss black.

% 103-5695 kit includes components shown and nyloc nut item #19.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
@ Includes clutch and jumper harness kit item #29.

B Includes jumper harness, clip and 2 plastic ties item #27.

15

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

UPPER FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 3256-23 Washer, 5/16 SAE ........c.ccooieeiiieeennnnn. 15 13 | 103-1479-03 WId, Rear BUMPEr........ccccceevriiieeeiineens 1
2 | 103-4906-03 Bar, Frame .........cccccvevvveninieneenineeineenene 4 14 | 3234-47 Screw, HH FLG 5/16-18 x 3/4................. 4
3 | 3290-357 Nut, Whizlock 3/8-16...........ccccevvveennnen. 4 15 | 103-7627 Asm, Front Eng Cover W/Decals........... 1
4 | 3256-24 Washer, 3/8 SAE ........ 16 | 103-6619-03 Support, Front Cover (RH)

5 | 322-5 Screw, HH 5/16-18 x 1 17 | 103-6620-03 Support, Front Cover (LH)

6 | 323-7 Screw, HH 3/8-16 X L 1/4.........ccocuveennnne. 2 18 | 103-6624-03 Support, Rib Side ........cccoovveiiiiieiiiiees 2
7 | 323-6 Screw, HH 3/8-16 X 1.....cccevvvveiieinennen, 2 19 | 103-5686-03 Guard, Rear Muffler.............cccocovevnrennen. 1
8 | 3214 Screw, HH 1/4-20 X 3/4 ......cccvevveenrnee. 2 20 | 103-4571-03 WId, Air Deflector ..........ccocevvvvrivennrennen. 1
9 | 3296-42 Nut, Nyloc 1/4-20 ......cccoveeiiiiiiiiiieiienn 6 21 | 321-6 Screw, HH 1/4-20 X L...ccovviiiniiiieiiieenns 2
10 | 3224 Screw, HH 5/16-18 X 7/8 .........cccvcvvenen. 5 22 | 3256-2 Washer, 1/4 Std........ccccooerieiiieniinieenns 4
11 | 32128-20 Nut, Whizlock 5/16-18...........cccevvveennnen. 15 23 | 103-6621 Cover, Front Engine...........cccoceeeevineens 1
12 | 1-523420 BUMPET .o 2 24 | 1-803035 Rivet 3/16 X 1/4...ccoiiiieiiiiiiiiiieiiieee 5

Exmark black touch up spray paint — gloss black.

16

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULIC GROUP

Exmark black touch up spray paint — gloss black.
V  Use Teflon pipe sealant on pipe threads in reservoir.

<> Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.
% Charge hose assembly includes items 49, 26, & 24 only.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-6565 Pump, Hydro (LH) .....coooviiiiiiiicee, 1 103-4680 Hose, Wheel Motor (60”) ..........cccuveenee. 4
2 | 103-6566 Pump, Hydro (RH) ......cocoeenniiiiiiiiene, 1 34 | 103-2146 Element, Hydraulic Oil Filter .................. 1

100-6110 Kit, Seal Service 21L.......cccccceeevcvveennnen. 1 35 | 1-513167 Cap, Hydraulic Tank ...........cccoeeeevineenns 1
100-2669 Kit, Input Shaft 21L .....cccoeevviiiiiiiieiinen, 1 36 | 1-523103 Gasket, Tank Cap........cccocvveeviieeenineeans 1
103-2670 Kit, Thrust Bearing 21L .........ccccccveevnneen. 1 37<~| 1-803050 Setscrew, 5/16-18 X 3/4 ........cccceevineens 4
103-2668 Kit, Cylinder Block 21L........cccccocuveennnnen. 1 38 | 103-2739 Key, 5mm X 5mm x 32mm .........ccccc..e. 2
103-2667 Kit, Valve Plate 21L........ccccoccevevivieennnnns 1 39 | 321-3 Screw, HH 1/4-20 X 5/8.........ccccvvvvennenn. 2
103-7488 Fan, PW Pump Cooling ........... w1 40 | 1-805004 Washer, Lock 1/4 Heavy.. e 2
103-7489 Guard, PW Pump Fan ..........c.ccceceeennee. 1 41 | 325-5 Screw, HH 1/2-13 X1 1/4.....ccocvvevieennne 4
3 | 103-2489 Motor, Wheel Drive ...........cccoeveviiennens 2 42 | 32128-49 Nut, Whizlock 1/2-13 .........cccevivennrennn. 4
1-000099 Kit, Seal.....ocovieiiiiiiiiieieeeeeec 1 43v | 103-1012 EIbow, 90° .....ooiiiirrieeee e 1
1-000139 Kit, BEAINNG ...cvveeeiiiieeiiiee e 1 44 | 103-1014 EIbow, 90° ....ooiiiieiiiieee e 2
4 | 103-2916 GUArd, TOP...veeeiieie e 1 1-603920 O-RiNG (SAE #8)....cccuviiiiiiieiiiiieiiieeee 1
5 | 103-3506 Seal, Single Lip.....coooveiniiiiieiieee 2 45 | 103-2104 Clamp, Hose .89 Max Dia.........c..ccceenee 1
6 | 32128-20 Nut, Whizlock 5/16-18...........c.cceevernenne 2 46V | 103-2152 EIbow, 90° .....ooiiiirrieeee e 1
7% | 103-7613 Kit, Pump Idler (103-6248-03) 47 | 103-2153 EIDOW,90° .....ooiiiiiriiee e 2
W/BEAINGS ...t 1-603992 O-Ring (37° Flare #8) ........cccvvveeevineenns 1
8 | 32120-10 Ring, Retaining ........ 1-603920 O-Ring (SAE #8)..............
9 | 103-3504 Bearing, Spherical 48 | 103-4567 Sheave, Hydro Pump Idler
10 | 3290-357 Nut, Whizlock 3/8-16...........cccccvveieernnnns 6 49 | 103-5121 Asm, Filter Inlet Hose ...........ccccoecvennns 1
11 | 103-1940 Adaptor, Straight LONg .........ccoceeeviieeene 2 50 | 103-4728 Asm, Lower Frame Idler ............c........... 1
1-603992 O-Ring (37° Flare #8)........cccocevevcuveennnn. 1 51 | 103-4712 Sheave, Hydro Pump..........ccococeeeiineens 2
1-603920 O-RiNg (SAE #8) ...ccvvveiiiiiiiieeeieee 1 52 | 103-1471 Hub, Hydro Pump Sheave ..................... 2
12 | 106-7159 O-TING. e 2 53 | 103-2315 EIDOW, 90° .....ooiiirriieeeee e 2
13 | 103-4573-03 Tightener.......cccocvveiiiiieiniieeeiee e 1 1-603992 O-Ring (37° Flare #8) .......ccccvvveeevieeenns 1
14 | 1-603401 SPACET ..ttt 1 54 | 1-603990 Adaptor, Straight...........ccoveviniiienineene 2
15 | 323-7 Screw, HH 3/8-16 X L 1/4 ........cccocuvvennnne. 3 1-603992 O-Ring (37° Flare #8) ........cccvvveeevieeenns 1
16 | 3256-4 Washer, 3/8 Std................. 1-603920 O-Ring (SAE #8)
17 | 3296-39 Nut, Nyloc 3/8-16 55 | 1-603991 Adaptor, Straight
18 | 302-19 Zerk, 1/4-28 Str....eveiiiieiiieeeieeeceeee 1 1-603992 O-Ring (37° Flare #8) ........cccvvveeevieeenns 1
19 | 10-7070 Key, Machine 1/4 x 1/4 x 7/8................... 1 1-603919 O-Ring (SAE #10).......cceviiiiiiiiieeiiieeans 1
20 | 103-1575 Spacer, Fan Pump Spring...........cccceou.e. 1 56 | 103-5859 Asm, Hydraulic Reservoir
21 | 103-3330 SPIING ceveieeiiie e 1 (103-4902-03) w/Decals..........cceeerveeenns 1
22 | 103-6226 Spacer, Engine Sheave ............ccccc...... 1 57 | 103-6499 Asm, Case Drain Hose EPS................... 1
23 | 103-4566 Spacer, Lower Frame Idler..................... 1 58 | 9000784 Bolt, Carriage 3/8-16 X 5......cccccovvveennn. 1
24 | 103-2259 Filter Head .........cooovviiiiiiiiiice, 1 59 | 3231-31 Bolt, Carriage 3/8-16 x 2 1/2................... 1
25 | 98-5975 Washer, Spring Disk 3/8 ...........cccocveennne 3 60 | 3231-6 Bolt, Carriage 3/8-16 X 2.......cccevveeennnn. 2
26 | 103-6498 Hose, Pump Inlet L 61 | 1-373034 Washer........cccoceeinineene
27 | 103-4718 Sheave, ENgine........ccccevvieiniiiieniiienns 1 62 | 323-8 Screw, HH 3/8-16 x 1 1/2

28% | 103-6497 Asm, Charge HOSE.........cccceeriiieeiiinnenns 1 63 | 3212-6 Screw, HH 7/16-20 x L 1/2........cccenenee. 1
29 | 322-3 Screw, HH 5/16-18 X 3/4 ......cceevvuveennn 6 64 | 1-603610 Washer, Spring Disk 7/16.............c....... 1
30 | 1-805005 Washer, Lock 5/16 Heavy...................... 6 65 | 1-543610 WaAShEr.......oviiiiiiiiiice e 1
31 | 3224 Screw, HH 5/16-18 X 7/8 .........cccvcuvvenne. 2 66 | 103-3186 SPACET ....eeeiiiiee it 1
32 | 103-4569 Belt, Hydro Pump Drive..........cccccceevnnee. 1 67 | 103-7693 SPACET ....eeeiiiiie et 1
33 | 103-4679 Hose, Wheel Motor (727).......cccccevevenen. 4

17

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

INSTALL OPEN END

OF SEAL QUTWARD

18

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

% Decal used on decks with type A anti scalp axles. Reference pages 3-6.

19

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1077 Decal, Bolt Torque .........cccoccvveeviieennnen. 1 18 | 1-303508 Decal, Discharge Warning...................... 1
2 1-633313 Decal, Warning .........cccccceeeeeiiveeeeeeennns 1 19 | 103-6936 Decal, Belt Routing ..........ccooecuvieeeeennnee 1
3 | 98-5954 Decal, Missing CoVer..........cccccecuveenunen. 2 20 | 103-7616 Decal, Ignition / PTO ......cccccvviiiiieenn. 1
4 1-513742 Decal, NO Step.....ccooviiiiieieeiiiiiiie e 2 21 | 103-4574 Decal, Exmark LOgo ..........coccuvveeeeeennnee 1
5 103-6700 Decal, Relay ......ccccoovuiieiiieiiiiiiiiiecee 1 22 | 1-633922 Decal, Anti-Scalp .......cccovveveeiiiiiiiiieeee 1
6 | 1-643401 Decal, Mercury Switch ............cccoeevieen. 1 23 | 107-2112 Decal, Danger Slope..........ccoceeeviieennnnn. 1
7 103-0262 Decal, Fuel Valve..........cccccooviiiiiiieinnnne 1 24 | 103-7474 Decal, Lazer XS Model ...........cccvveeernnn. 1
8 | 1-523552 Decal, Hyd Tank / Hot Surface............... 1 25 | 103-7218 Decal, Pump Fan Warning..................... 1
9 1-643222 Decal, Belt Routing ..........ccoovcuvieeeeennnnes 1 26 | 103-6935 Decal, Check Service ........ccccoeuvieeeeenn. 1

10% | 1-323540 Decal, Roller Mounting..........ccccceeeeennee 1 27 | 103-3794 Decal, Park Brake...........cccccoeiviunienenenn. 1
11 | 1-513746 Decal, MUffler.........oouvvvviiiiiiiiiiiiiiiiiiieens 1 28 | 1-403005 Decal, Danger.........ccoocuvveeeeeiiiiiiieeaeeene 2
12 | 1-513748 Decal, Guard.............evvveveveveeeieierinirenenens 1 29 | 103-3979 Decal, Cutting Height.............occuieeeeennn. 1
13 | 103-1798 Decal, Throttle ..........ovvveveeeeiiiiiiiiiieiiienes 1 30 | 103-1146 Decal, Ultracut 60 ...........cccceevnnnnnnninnnnnnn. 1
14 | 103-4930 Decal, ChOKE ........covvvveveieieieieieieveievinenens 1 31 | 103-1147 Decal, Ultracut 72.........cccceeeevnennnnnnnn. 1
15 | 107-2102 Decal, Folding ROPS..........c.oovciieninen. 1 32 | 103-5200 Decal, Top Console.........cccocveveivireennnnn. 1
16 | 1-633706 Decal, Deck Height ...........ccocoviieieinnnnes 1 103-7490 Kit, Decal XS ......ccocuveiiiiiniiiiiiiiiiiiiiinnnnns 1
17 | 103-5881 Decal, Rotating Devices............cccccoueee. 1

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP
1 2 3

A WARNING

DISENGAGE BLADE CLUTCH, SHUT OFF ENGINE
/AND REMOVE KEY BEFORE MAKING ADJUSTMENTS, 6
SERVICING OR CLEANING DECK.

4

NO STEP
7

s
WERCURY SWITCH PART NUNBER 130782, SEE RH LH
(OPERATOR'S MANUAL FOR DISPOSAL INSTRUC

1

START  KILL CHARGE
RELAY  RELAY RELAY

1036700

ADANGER

A CauTION
« Loose or Damaged Blade Bolt may allow blade to come THIS UNIT WHEN COVER IS NOT IN PLACE.
out from under deck at HIGH SPEED.
« Replace Blade Bolt atter striking a foreign object.
* Torque Blade Bolt to 115-120 FT-LBS (156-163N m)
SEE OPERATOR'S MANUAL 1031077

HYDRALLIG O1L-USEONLY
MOBIL 1 SAE 15W-50

SYNTHETIC ENGINE OIL
FLLTOTOP OF BAFALE

Keep roll bar i the
raised and locked
position and use
seat belt.

BELT ROUTING ITEM _NAME A CAUTION
1 ROLLER MUFFLER AND
BLADE BELT 2 BUSHING SHIELDS MAY
1.840052-1; 3 SPRNGWASHER Y
1839127 -60° )9 4 3B16X4BOLT EXCEED 150°F
1:633%08.-2" 5 MOUNT BRACKET
6 FLATWASHER 1 2
7 WHIZLOCK NUT
® *MUST BE GRADES \
BOLT AND WASHERS MUST ACAUTION
BEINSTALLED AS SHOWN DO NOT OPERATE M
INDIAGRAM. TORQUENUT WITHOUT GUARD R
® T0 3645 FT-LBS IN PLACE, o O DEAT FHOM
1843222 — ; ROLLOVER:
L
3

-
h !’

1031798

[ & WARNING |

DO NOT OPERATE WITHOUT
SCK DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR

) MULCH KIT IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

ROTATING MECHANICAL DEVICES
CAN CAUSE SERIOUS INJURY!

- DO NOT operate without guards in place|

- Stop engine before opening cover
e e

1303508

eXmarke

24

Do not wear seat
belt when the roll
bar is down,

throttie

ANTI-SCALP ROLLER
MENT
FOR NORMAL OPERATING CONDITIONS, PLACE
ROLLERS IN POSITIONS SHOWN FOR 3/4" (19 mm)
GROUND CLEARANCE.

1037616

A WARNING

|
i CUTTING HEIGHT
i INGHES(mm) Operating on wet grass or steep slopes can cause sliding
i 20(61) and loss of control
| 2584 Wheels dropping over edges can cause rollovers, which
! §2 ;gi may result in serious injury, death or drowning.

: To avoid loss of control and possibility of rollover:

Do NOT operate near drop-offs or near water.
Do NOT operate on slopes greater than 15°.
‘Reduce speed and use extreme caution on slopes.
Avoid sudden turns or rapid speed changes.
 There is no roll over protection when the roll bar is down.

Always keep roll bar in the raised and locked position

and use seat belt.

Read and follow rollover protection instructions and warning.

1072112

IFOR MAXIMUM FLOTATION, ROLLERS IMAY BE
[POSITIONED LOWER, BUT MUST MAINTAIN A MINIVIUM
(OF 14" (6.4 mm) GROUND CLEARANGE. NEVER POSITION:
(THE ROLLERS TO SUPPORT THE MOWER DECK.

ramz

25
( AWARNING

)

M ROTATING FAN BLADES
S| can cause serious njury CHECK/SERVICE REFERENCE AID
®
QK| 00 NOT operate wihout quaras n lace =X GREASE LUBE POINTS AT INTERVALS SHOWN.
S| ¢ (1) CHECK HYDRAULIC FLUID AT INTERVAL SHOWN.
A\ V| - stop engine before removing guards (USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL.)
pey / (2) SEE ENGINE OPERATOR'S MANUAL FOR SERVICING ENGINE.
[3] CHECK TIRE PRESSURE AT INTERVAL SHOWN
10 PSI REAR DRIVE TIRES
<&>CHECK TIRE PRESSURE AT INTERVAL SHOWN
13 PSI FRONT PNEUMATIC CASTER TIRES
SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS
40 HOURS
RELEASE ?
) T
SR A WARNING DANGER In Y
t To avoid serious injury o death: To avoid serious injury or death: M
«Read and understand the operator0s manua KEEP HANDS and FEET AWAY ¥ Avold blades uloss ongino and bladss aro stopped.
before using this machine. YEARLY
Do NOT operate unless trained to safely use
this machine. CUTTING
Do NOT operate under the infuence of HEIGHT 200 HOURS=A- % 200HOURS
alcohol or drugs
+DaNOT oprst without s, gurds,an A WARNING
safety devices in place and working. LOHOURS <A b < o somoURS
« Check the function of the operator presence controls. jury or death
~ (OPC) safety system dally. Do NOT defeat the OPC +Pick up objects that could bo thrown by th blades. it
((P )] &) Do NOT mow when people and pets are in the area.
(P) |+ Stap engine and remove keybetore acusting, ~DaNOT camy passangers Y
ENGAGE servicing or cleaning machine and attachments. *Look behind and to the side before changing directions. YEARLY <4
#Hearing protection is recommended. «Before leaving the operator0s position 055979 |
~Disengage PTO.
~Move drive levers out to neutral position. 40HOURS <%, 40HOURS
-Engage park brake YEARLY <A < veRRLY
- Stop engine.
YEARLY < O 4 <A YEARLY
L 40 HOURS A0HOURS 1036935

103-5200

or sparks could cause battery to explode.
Do not charge or use booster cables or
adjust post connections without proper
training. In event of and accident flush
with water and call a physician
immediately. Keep out of reach of children.

Mercury in till switch is
severe lliness.
+ Never attempt to open
or repair switch
« Avold contact with mercury.
+ See operator's manual for
disposal guide.

Battery contains sulturic acid. Avoid contact
and always shield eyes, face, skin and
clothing from battery. Cigarettes, flames

Use 5/8 wrench
One turn counterclockwise to refease
Do not over-tighten

20

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543792 Wingnut, Nyloc 1/4-20...........cccecveennnnn. 2 18 | 1-633307 Cable, Ground (=) ...ccovveeriiieiniiieiiieees 1
2 | 1-633652-03 Strap, Holddown 19 | 1-523279 Cable, Battery (+) ...ocooveeerieeiiiieeiiieens 1
3 | 1-633651 Bolt, Holddown..........ccccccovvnieiiiiiicniens 20 | 3224 Screw, HH 5/16-18 X 7/8.........ccccvvevuene. 1
4 | 103-0293 Battery, Wet 12v DC .........cooviiviveeeininne 1 21 | 1-643275 Relay 12V ......cocoiiiiiiiieieee e 3
5 | 3290-500 Screw, PPH #10-24 X 5/8......ccccccvvuveennnne 10 22 | 1-816001 Fuse, 20 AMP ..ovviereeiiiieeeeeee e 2
6 | 103-5218 Module, Seat Delay...........cccceevcvveennnen. 1 23 | 1-303335 Tie, Cable 7 15/16 (Large) ........ccccceuveee. 7
7 | 3296-2 Nut, Nyloc #10-24 ......ccoveviiiiiiiiiieen 6 25 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........cccocen.e. 2
8 | 1-513051 Switch, Drive Lever N.O..........cccocveennnne 2 26 | 1-543393 Insulator, Solenoid (+).....cccoovvveeriieeennnne. 1
9 | 1-633181 Plate, Tapped ........ccccovvveiinieeiniieeiinenn 3 27 | 1-543391 Insulator, Battery ..........coccevvveeeriieeennnne. 1
10 | 1-513374 Meter, HOUN ........ccooiiiiiiiiiieiiieee e 1 28 | 103-2160 Key, Exmark LOgo ........ccceeviveeiiineennne 1
11 | 103-0498 Nut, Ignition SWItCh ..........cocceeiviiieninnen. 1 1-603511 Key, 1gnition........ccoooeeiinieie e, 1
12 | 103-0206 Switch, Ignition W/Keys ..........ccccceevnnen. 1 29 | 3214 Screw, HH 1/4-20 X 3/4.......cooviveeiniens 2
13 | 103-5221 Switch, PTO... 30 | 3256-2 Washer, 1/4 Std..........

14 | 1-643312 Clip, LOOM ..oeeiiiiiieiiieeee e 31 | 32128-33 Nut, Whizlock 1/4-20

15 | 1-633111 Switch, Brake N.O./N.C. ......cccoovevnrnnnen. 1 32 | 3256-23 Washer, 5/16 SAE .........ccccovevviiiiennenns
164 | 103-6568 Harness, Wiring 33 | 32128-20 Nut, Whizlock 5/16-18

174 | 1-633782 Switch, Tilt .o, 344 | 103-1227 Harness, Seat........cccccoviiiiiiciiiiiieenns

& Use dielectric grease on all wiring harness connectors.

21

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL DIAGRAM

AVI3Y

INAE]
13V

I
&Y 02 ¥ 02
ENT 3y
R M R ON3 3JIM WOdH O3M3TA SAOLI3INNDD
A g 310N
3 £ S+1+4 LIS 'E
2=rpeg RRAzzo=2@ R v N == '
»mmww amwwmmmw m mmw 88 EE A+ X | ¥V+I+8 NN 2
885 C B8 g T 7 INON 40 1
; VW, LINIHID NOILISOd
——— M YDV9/NId
1349 0L JNRD - 10 HIIDKS
el IVB/NLA (L 3900 - NI HLLDIS
= |
130
o HOLINS
0ld
EL\ Vv IWNIWEL A IVNIWeL
I / X TVNIW33L
D - 1
£ L
e 1R
8 WNIWL
ol e N
FNva0 1 TIYNIW3L
m JNND S TNIWS3L
aroNa TS B i
avs —— w0
3| Hums
NFL NDILINOI
AT i
(0Ld) e 03— HILIAS Old ‘3INIONI ‘33134 3nOH A TNIWSAL
HLM) m@ﬁ Ny — .
e 13 HDLIAS 1711 ‘AVT30 Lv3S X TINIWAL
AVT3Y LavIS S TNIWAL
HILIAS Old ‘3INIONI ‘33134 3nOH I WNIWL
* ; A3LLVE 8 TNIW¥3L
M M 57 R g5 = m = - o ALY FIYLTOA VOININEL
F R 22 e e = . B g =
£ 2 REBEREE  BFR = g FE= == 8 SNOTLJNNDD WNINL
T HJLIMS NOILINSI
30010 300N
E—B dwﬁmm NM%D: A0 LY3S
Pivaa
SHILINS INGNT 30N
1711 8 1¥3S AVED LY3S
I0INOD Nf
AN NOLLISOd X001 WUNN NI/ NOTLOW HY N BT ST LIS
NOLLOA H1 131 TRIND) HLIN BS0T] 3

SIDLINS T0AINT] NOTLOA HIDB

22

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL LOGIC SCHEMATIC

QIONGOS 131

714 3NIONG

3AM8S33d 110

0ION3T0S *

d3Lavis

] AV 13 INAES
4%_ T Eim
W ﬂﬂ W % W @% M_ j (031NN LIN)
UJ J LJ f ONISSOD S3NIM
22252 "R P2E R ZEE RRXR Z@ 883 =
== M == M m 031I3NNDD SRIA
= = g i‘
m
ES
A¥D
B X0 e
IS OV E/END Ulﬁwlj? HJLIMS
LIS 07/ ] HIL1D
7| JEN © JId139713
— wH =
— WD \_J%%
E— I8 10 IH
WA ST [ A =
L mwo
—— H*|_’ E za E
5; M |
I HJILIMS
o 8 NOTLIN9I
) — AN :
7 A TNDL
2
2
2 SE=] m - =L ! J oo
g8 28 7 = == s £ S B zZEREZE Si116 s
l M 7 { A+X|V+itB N ‘2 1 WNal
3NON 440 ‘1 S WKL
A3¥9 P LDIVW, LININID NOILISOd
é/or”+!
T0IND 1 TIINDD
NOTLOW H1 =N TR NOTLOW HY @E INTHIWW | ,
HLIA NMOHS IO
wasn PR AT30 1¥3S
JOLYSId0/N NMOHS
HOLIMS
INEN

23

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

24

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

25

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

26

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK’'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-8321

INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489
ALL RIGHTS RESERVED PRINTED IN U.S.A.

WWW.mymowerparts.com



